



ABOUT US



QUALITY, INNOVATION, STRUGGLE, WIN-WIN

we have 8 production lines, about 100 employees, covering an area of 15,000 square meters.



< img border="0" src="https://cdn.b2b.yjzw.net/upfile/121/images/cf/20190404093255189.jpg" />

CERTIFICATE



FORM
CAL
CMAA

检验报告

Test Report

佛山市质量监督检测中心
Foshan Supervision Testing Centre of Quality and Metrology

Foshan Supervision Testing Centre of Quality and Metrology
Test Report

Form No.: QSCN001-A (Rev 10.0) Page: 1/2

Product Name, Model and Dimensions, Trademark/Grade	As per application with 410	Production Date, Production Batch	
Client	Foshan Zhongxing/Long Sheng Metal Processing Co., Ltd.	Test Category	Entrusted
Client Address	Kaitian Industrial Area, Chunan Town, Nanchang District, Foshan City, Guangdong China	Sample Quantity / Method of Sample	3000 pcs / 400-450
Manufacturer (As the Applicant's Name)		Date of Sample Receipt	2017.03
Manufacturer Address (As the Applicant's Name)		Sample received by	11/104
Sample Character and Size	Normal	Test Date	2017.03
Test Standards	According to the requirement of the applicant		
Conclusion	Test Results refer to Page 2.		
Remarks	1. This report is applicable for samples with... 2. The requirement of the applicant: AS/T 104-2010 (Specified standard)		

Approved: 王军 Checked: 叶坤

Foshan Supervision Testing Centre of Quality and Metrology
Test Report

Form No.: QSCN001-A (Rev 10.0) Page: 2/2

No.	Item	Unit	Requirement	Result	Status
1	Appearance	—	The surface should be smooth with uniform coloration and without cracks, scale, scratch, burrs, excessive galling, etc.	Confirmed	Pass
2	Surface layer thickness	mm	10.11	10.11	Pass
3	Tensile strength	MPa	≥20	20	Pass
4	Yield strength	MPa	≥10	10	Pass
5	Flattened strength	MPa	≥10	10	Pass
6	Flattened static modulus	MPa	≥1000	1000	Pass
7	Impact	J/m ²	≥1.01	1.01	Pass
8	Heat resistance (Temp. 100°C, 1h)	—	No permanent deformation after impact test	Confirmed	Pass
9	Heat treatment (110°C, 1h)	—	Heat treatment mark	9	Pass
10	Heat after heating (110°C, 1h)	—	No cracks, cracks, scaling, no separation between the surface layer and the substrate	Confirmed	Pass
11	Force after annealing (110°C, 1h)	—	No cracks, scaling, burrs, galling on the surface	Confirmed	Pass
12	Force after annealing (110°C, 1h)	—	No cracks or separation between the surface layer and the substrate	Confirmed	Pass
13	Load performance	N	1000	1000	Pass
14	Uniaxial static tensile strength	MPa	≥10	10	Pass
15	Dimensional change on heating	%	≤0.4	0.4	Pass

(End of the report)

< /div>